
Public Health Benefits and Challenges for Blending of 

Advanced Treated Water with Raw Water Upstream of 

a Surface Water Treatment Plant in DPR 

PROJECT NO.
5049



Public Health Benefits and Challenges for 
Blending of Advanced Treated Water 

with Raw Water Upstream of a Surface 
Water Treatment Plant in DPR 

Prepared by: 

Giridhar Upadhyaya, Andrew Salveson, Jason Assouline, Gil Crozes
Carollo Engineers, Inc. 

Kerry Howe 
Kerry Howe Consulting, LLC 

Kevin Linder 
Aurora Water 

Hossein Ashktorab 
Valley Water 

Co-sponsored by: 
California State Water Resources Control Board 

2023 



ii The Water Research Foundation 

The Water Research Foundation (WRF) is the leading research organization advancing the science of all water to 
[...]
4-25 Plant G Bench-Scale Testing – Turbidity in Coagulated/Flocculated Water at Various 
Timepoints during Settling (A) and Turbidity Removal (B) after 45-minute Settling ....... 76 

4-26 Plant H Bench-Scale Testing –Zeta Potentials with Alum (A) and Clarifloc C-308P (B) .... 78 
4-27 Plant H Bench-Scale Testing – Zeta Potential in 0% and 15% Blends when Alum and 

Clarifloc C-308P were Added to the Water ...................................................................... 78 
4-28 Plant H Bench-Scale Testing – TOC Concentrations in the Blended Water (A) and TOC 

Removal (B) after 60-minute Settling ............................................................................... 79 
4-29 Plant H Bench-Scale Testing – Turbidity at Different Timepoints during Settling (A)  

and Turbidity Removal after 60-minute Settling (B)......................................................... 80 
4-30 Plant A Pilot-Scale Testing – Filter Influent and Effluent Turbidity with the 0% Blend  

(A), 10% Blend (B), 20% Blend (C) and 50% Blend (D) ...................................................... 87 
4-31 Plant A Pilot-Scale Testing – Filter Headloss with the 0% Blend (A), 10% Blend (B),  

20% Blend (C), and 50% Blend (D ..................................................................................... 88 
4-32 Plant A Pilot-Scale Testing – pH Across the Pilot System ................................................. 90 
4-33 Plant A Pilot-Scale Testing – Alkalinity in the Raw Water, ATW, Blended Water,  

and Filter Effluent ............................................................................................................. 91 
4-34 Plant A Pilot-Scale Testing – Total Hardness in the Raw Water, ATW, Floc/Sed  

Influent, and Filter Effluent ............................................................................................... 91 
4-35 Plant A Pilot-Scale Testing – TOC Removal: Absolute (A) and Percent Removal (B) ........ 92 
4-36 Plant A Pilot-Scale Testing – UV254 Removal Across the Pilot System ............................ 93 
4-37 Plant A Pilot-Scale Testing – Residual Free Chlorine in Filter Effluent as a Function of 

Targeted Free Chlorine Dose ............................................................................................ 94 
4-38 Plant C Pilot-Scale Testing – Filter Influent and Effluent Turbidity with the 0% Blend 

(A), 10% Blend (B), and 50% Blend (C) .............................................................................. 97 
4-39 Plant C Pilot-Scale Testing – Filter Headloss with the 0% Blend (A), 10% Blend (B),  

20% Blend (C), and 50% Blend (D) .................................................................................... 98 
4-40 Plant C Pilot-Scale Testing – Alkalinity in the Floc/Sed Influent and Filter Effluent (A)  

and Alkalinity Consumption across the Pilot System (B) .................................................. 99 
4-41 Plant C Pilot-Scale Testing – pH in the Floc/Sed Influent, Filter Influent, and Filter 

Effluent ............................................................................................................................ 100 
4-42 Plant C Pilot-Scale Testing – Total Hardness in the Floc/Sed Influent and Filter  

Effluent ............................................................................................................................ 100 
4-43 Plant C Pilot-Scale Testing – TOC Concentrations in the Floc/Sed Influent, Filter  

Influent, and Filter .......................................................................................................... 101 
4-44 Plant C Pilot-Scale Testing – UV254 Concentrations in the Floc/Sed Influent, Filter 

Influent, and Filter Effluent (A) and UV254 Removal across the Pilot System (B). ........ 102 
4-45 Plant D Pilot-Scale Testing – Effects of Pre-ozonation on Filter Effluent Turbidity,  

Effects of ATW Blending on Filter Performance ............................................................. 106 
4-46 Plant D Pilot-Scale Testing – Filter Effluent Turbidity with the 0% Blend (A),  

20% Blend (B), and 50% Blend (C) .................................................................................. 107 
4-47 Plant D Pilot-Scale Testing – Filter Headloss with the 0% Blend (A), 20% Blend (B),  

and 50% Blend ................................................................................................................ 108 



xii The Water Research Foundation 

4-48 Plant D Pilot-Scale Testing – pH Across the Pilot System ............................................... 109 
4-49 Plant D Pilot-Scale Testing – Alkalinity in the Raw Water, ATW, Ozone Skid Influent  

and Filter Effluent ........................................................................................................... 110 
4-50 Plant D Pilot-Scale Testing – Total Hardness in the Raw Water, ATW, Ozone Skid  

Influent and Filter Effluent .............................................................................................. 111 
4-51 Plant D Pilot-Scale Testing – TOC Concentrations across the System (A) and Absolute 

TOC Removal ................................................................................................................... 112 
4-52 Plant D Pilot-Scale Testing – TOC Removal across the System: Absolute Removal (A)  

and Percent Removal (B) ................................................................................................ 112 
4-53 Plant D Pilot-Scale Testing – UV254 Across the Pilot System ......................................... 113 
4-54 Plant A - Simulated Finished Water TOC Concentrations ............................................... 119 
4-55 Plant A Simulated Finished Water Turbidity for Plant A ................................................. 119 
4-56 Plant A - Simulated Residual Chlorine in the Finished Water ......................................... 120 
4-57 Plant A - Simulated Finished water TTHM Concentrations ............................................ 121 
4-58 Plant C – Simulated Finished Water TOC Concentrations .............................................. 122 
4-59 Plant C – Simulated Finished Water Turbidity ................................................................ 122 
5-1 Potential Tasks to be Considered during Evaluation Phase ........................................... 131 
6-1 Plant A Pilot Testing - MS2 Inhibition by ATW ................................................................ 142 
6-2 Plant A Pilot Testing - MS2 Concentrations in the Floc/Sed Influent and  

Filter Effluent .................................................................................................................. 143 
6-3 Plant A Pilot Testing - MS2 Log Removal Across the System .......................................... 143 
6-4 Plant A Pilot Testing - PMMoV Concentration in the Floc/Sed Influent and  

Filter Effluent .................................................................................................................. 144 
6-5 Plant A Pilot Testing - PMMoV Log Removal Across the System .................................... 145 
6-6 Particle Removal Across the System ............................................................................... 146 
6-7 Plant C Pilot Testing - Culture-Based MS2 Concentrations in the Floc/Sed Influent  

and Filter Effluent ........................................................................................................... 147 
6-8 Plant C Pilot Testing - qPCR-based MS2 Log Concentrations in the Floc/Sed Influent  

and Filter Effluent ........................................................................................................... 147 
6-9 Plant C Pilot Testing - Culture-Based MS2 Log Removal Across the System .................. 148 
6-10 Plant C Pilot Testing - qPCR-Based MS2 Log Removal .................................................... 149 
6-11 Plant C Pilot Testing - qPCR-based PMMoV Concentration ........................................... 150 
6-12 Plant C Pilot Testing - PMMoV Log Removal .................................................................. 150 
6-13 Plant C Pilot Testing - Particles in the Floc/Sed Influent and Filter Effluent .................. 151 
6-14 Plant C Pilot Testing - Particles Removal ........................................................................ 152 
  



Public Health Benefits and Challenges for Blending of Advanced Treated Water with  
Raw Water Upstream of a Surface Water Treatment Plant in DPR  xiii 

Acronyms and Abbreviations  
µg/L microgram per liter 
µm micrometer 
µS/cm microsiemens per centimeter 
•OH hydroxyl radical 
AWTP advanced water treatment process 
ACH aluminum chlorohydrate 
aDOC anthropogenic dissolved organic carbon 
AOP advanced oxidation process 
ARB antibiotic resistant bacteria  
ARG antibiotic resistance genes 
ASU Arizona State University 
ATP adenosine triphosphates 
ATW advanced treated water 
AWPF advanced water purification facility 
AWWSC American Water Works Service Company 
BAC biologically active carbon 
BAF biological aerated filter 
BDOC biodegradable dissolved organic carbon 
BPI Blue Plan-it® 
BV bed volumes 
CA California 
CBAT carbon-based advanced treatment 
CCL candidate contaminant list 
CCPP calcium carbonate precipitation potential 
CDPH California Department of Public Health 
CEC constituents of emerging concerns 
CFU colony forming unit 
cm-1 per centimeter 
CSMR chloride-to-sulfate mass ratio 
CT contact time 
CWA Clean Water Act 
D/DBPR Disinfectants and Disinfection Byproducts Rules 
Da dalton 
DBP disinfection byproducts rules 
DI deionized 
DIA des-isopropyl atrazine 
DO  dissolved oxygen 
DOC dissolved organic carbon 
DPR direct potable reuse 
EBCT empty bed contact time 
EDC endocrine disrupting compounds 
EPC electrostatic patch coagulation 



xiv The Water Research Foundation 

FP formation potential 
FWH WRC F. Wayne Hill Water Resources Center 
GAC granular activated carbon 
gc gene copies 
gpm gallons per minute 
gpm/ft2 gallons per minute per square foot 
GS galvanized steel 
HAA haloacetic acid 
HPC heterotrophic plate count 
HRT hydraulic retention time 
IOD initial ozone demand 
IPR indirect potable reuse 
IX ion exchange 
L liter 
L/mg-m liter per mg per meter 
LCR Lead and Copper Rule 
LDI lined ductile iron 
LRV log reduction value 
LSI Langelier Saturation Index 
LT2ESWTR Long Term 2 Enhanced Surface Water Treatment Rule 
MBR membrane bioreactor 
MCL maximum contaminant levels 
MCLG maximum contaminant level goal 
MF microfiltration 
MFGM membrane filtration guidance manual 
mg/L milligrams per liter 
mgd million gallons per day 
mL milliliter 
MOS margin of safety 
MPN/L most probable number per liter 
MS2 MS2 bacteriophage 
NDMA N‑nitorosodimethylamine 
NF nanofiltration 
ng/L nanogram per liter 
NGWRP New Goreangab Water Reclamation Plant 
nm nanometer 
NOM natural organic matter 
NPDWR National Primary Drinking Water Regulations 
NTU nephelometric turbidity unit 
PACl polyaluminium chloride 
PCE tetrachloroethylene 
PDS pilot distribution systems 
PFAS per- and poly-fluorinated compounds 
PFBS perfluorobutane sulfonate 



Public Health Benefits and Challenges for Blending of Advanced Treated Water with  
Raw Water Upstream of a Surface Water Treatment Plant in DPR  xv 

PFC perfluorinated compound 
PFHxS perfluorohexane sulfonate 
PFOA perfluorooctanoic acid  
PFPA perfluoropentanoic acid 
PFS polyferric sulfate 
PFSS polyferric silicate sulfate 
pfu plaque forming unit 
PMMoV pepper mild mottle virus 
PPCP pharmaceuticals and personal care products 
PVC polyvinylchloride 
qPCR quantitative real-time polymerase chain reaction 
RBAT RO-based advanced treatment 
RFI request for information 
RNA ribnonucleic acid 
RO reverse osmosis 
RSI Ryznar stability index 
RWA raw water augmentation 
SCADA supervisory control and data acquisition 
SDWA Safe Drinking Water Act 
sMCL secondary maximum containment levels 
SU  standard unit 
SUVA specific UV absorbance 
SWTP surface water treatment plant 
SWTR Surface Water Treatment Rules 
T&O taste and odor 
TCE trichloroethylene 
TCEP tris(2‑carboxyethyl)phosphine 
TCEQ Texas Commission on Environmental Quality 
TCP 1,2,3-trichloropropane 
TDCCP tris(1,3-dichloro‑2-propyl)phosphate 
TDS total dissolved solids 
THM trihalomethane 
TWA treated water augmentation 
TOC total organic carbon 
TT treatment techniques 
TTHM total trihalomethanes 
UCF uniform formation condition 
UCI unlined cast iron 
UCMR Unregulated Contaminant Monitoring Rule 
UF ultrafiltration 
UFRV unit filter run volume 
USEPA United States Environmental Protection Agency 
UV ultraviolet 
UVT ultraviolet transmittance 



xvi The Water Research Foundation 

VOC volatile organic compounds 
Water ARC® Water Applied Research Center 
WMS whole metagenome sequencing 
WRF The Water Research Foundation 
WTP water treatment plant 

 

 



Public Health Benefits and Challenges for Blending of Advanced Treated Water with  
Raw Water Upstream of a Surface Water Treatment Plant in DPR  xvii 

Executive Summary 

ES.I Key Findings 
The bench- and pilot-scale results indicated that blending advanced treated water (ATW) with 
raw water sources upstream of a surface water treatment plant does not negatively affect plant 
operation and performance. The key findings from the study are listed below: 

• Blending ATW: 
o Improves water quality 
o Lowers chemical demands (coagulant, ozone, and disinfectant) 
o Improves process performance, including: 
 Similar or better total organic carbon (TOC) removal 
 Better filter effluent turbidity 
 Lower filter headloss accumulation rate (i.e., longer filter runs) 
 Better pathogen removal 

ES.2 Background and Objectives 
Recycled water is an important source of water to help address challenges associated with 
water scarcity, climate change, population growth, and extensive drought. Direct potable 
reuse (DPR) has advantages over indirect potable reuse primarily due to less infrastructure 
needs, lower energy requirements, and lower operations and maintenance costs. Furthermore, 
DPR provides greater flexibility for monitoring and controlling system performance due to the 
use of engineering systems compared to an environmental buffer. For DPR, blending ATW with 
the raw water sources upstream of a surface water treatment plant (SWTP) is an option. 
However, it is critical to understand the effects of blending ATW with the raw water sources on 
the SWTP operation and performance, including pathogen log removal. 

The objectives of this study were as follows: 
 
• Determine the effects on SWTP operational efficiency and effectiveness (e.g., pathogen and 

particle removal) when blending ATW with raw water. 
• Develop operational strategies and best practices for SWTP when blending ATW with raw 

water. 
• Develop approaches to establish pathogen log reduction credits under DPR regulatory 

frameworks for SWTP unit processes (i.e., coagulation, flocculation, sedimentation, 
filtration, and disinfection) when blending ATW with (a) raw water upstream of an SWTP 
(i.e., raw water augmentation), or (b) SWTP filtered water (i.e., before disinfection). 

ES.3 Project Approach 
Historical data on water quality at the participating utilities’ SWTP and advanced water 
purification facility (AWPF) and plant performance were reviewed. A blending model was 
developed using Carollo’s Blue Plan-it® Decision Support System and the historical data were 
used as the model input. The model simulated scenarios for blending ATW with the raw water 
or filtered water. A literature review was conducted focusing on regulatory considerations, 



xviii The Water Research Foundation 

boundaries of SWTP and AWPF operating conditions and performance, potential water quality 
changes and impacts on SWTP operation and performance, process optimization approaches, 
and pathogen log reduction credit validation approaches. 

Bench-scale tests were conducted with ATW and raw water samples received from six utilities 
[...]
Water samples were collected from the SWTPs and AWPFs in 5-gallon carboys from five 
participating utilities from across the country (Table 2-4). Testing with water samples from 
Plant C were conducted at the plant itself. Coagulant and polymer used at the respective SWTP 
were also collected at the time of water sample collection. The water samples were shipped 
overnight on ice to the testing locations in coolers. Testing was immediately started after the 
receipt of water samples at the testing locations or stored at 4 degrees Celsius (°C) until used. 
In general, testing with each set of water samples was completed within 72 hours from the 
receipt of the samples. 

Table 2-4. SWTP Configuration, AWPF Type, and Coagulant and Polymer Used at Participating Plants. 

Plant AWPF 
Type SWTP Configuration Coagulant Cationic 

Polymer 
Bridging 
Polymer 

Plant A RBAT Coag/floc/sed/ozone 
/BAF/chlorination 

Aluminum 
Sulfate 

(20 mg/L)(1) 

Clarifloc C-308P 
(0.43 mg/L) 

Clarifloc N-120P 
(0.04) 

Plant C CBAT Coag/floc/BAC/ chlorination FeCl3 
(21 mg/L) 

Clarifloc C-308P 
(2.1 mg/L) N/A 

Plant D RBAT Ozone/coag/floc/deep-bed 
filtration/chlorination/UV 

FeCl3 
(1.5 mg/L) 

Clarifloc C-318 
(1.7 mg/L) N/A 

Plant E CBAT Ozone/coag/floc/BAF/Cl2 FeCl3 
(0.55 mg/L) 

Clarifloc C-308P 
(0.22 mg/L) N/A 

Plant G RBAT Ozone/coag/floc/sed/BAF/ 
chlorination 

FeCl3 
(4 mg/L) 

Clarifloc C-358 
(2 mg/L) N/A 

Plant H(2) CBAT N/A 
Aluminum 
Sulfate(3) 

(N/A) 

Clarifloc C-
308P(3) 
(N/A) 

N/A 

Notes: 
(1) The doses in parentheses are historical average doses. 
(2) ATW collected from Plant H’s pilot-scale AWPF, which was blended with Colorado River water for the testing. 
(3) The coagulant and cationic polymer were selected by the project team for testing 
Abbreviations: FeCl3 – ferric chloride. 



 

12 The Water Research Foundation 

2.5.2 Blending Scenarios and Water Quality Characterization 
Grab samples were collected for the raw water, ATW, and blended water and water quality 
analyses were completed for pH, turbidity, zeta potential, TOC, dissolved organic carbon (DOC), 
UV254 absorbance, alkalinity, conductivity, calcium, magnesium, and total hardness. Table 2-5 
presents the blending scenarios evaluated for the participating plants. 

Table 2-5. Blending Scenarios for Bench-Scale Testing. 

Samples Received From Blending Ratio 
(ATW/Blended Water [v/v]) 

Plant A 0%(1), 10%, 25%, 40% 
Plant D(2) 0%, 10%, 20%, 30%, 40% 
Plant E 0%, 15%, 25%, 35% 
Plant G 0%, 10%, 25%, 40% 
Plant H 0%, 15%, 25%, 35% 
Notes: 
1. 0% blend represents the raw water samples. 
2. With the samples from Plant D, testing was conducted with a fixed dose of coagulant and polymer, focusing 

on assessing the effects of blending ratios and O3 doses. 
Abbreviations: v/v - volume by volume. 

2.5.3 Zeta Evaluation 
Before jar testing, the impact of coagulant and polymer doses on zeta potential for each blend 
was determined by conducting a zeta titration except for Plant D. For Plant D, the testing 
focused on evaluating the effects of ozone dose and blending ratio, and a fixed set of coagulant 
(i.e., 1.5 mg/L FeCl3) and polymer (1.7 mg/L Calrifloc C-318) doses was used during the jar 
testing. 

Independent zeta titrations were conducted with the coagulant or cationic polymer collected 
from the participating utilities (Table 2-3) to determine the dose required for achieving near-
zero zeta potential. Malvern’s zetasizer was used for measuring the zeta potential. Five 
hundred mL water was mixed using a magnetic stirrer in a 1-Liter (L) beaker, simulating rapid 
mixing. The mixing was continued for 30 seconds after adding the required volume from a 
concentrated stock of the coagulant (or polymer) and a grab sample was collected to measure 
zeta. The coagulant (or polymer) dose was sequentially increased by adding the required 
volume of the concentrated stock and measuring zeta potential until near-zero zeta was 
measured. The final coagulant (or polymer) dose and associated zeta potential were confirmed 
by repeating the test with a fresh batch of water in a separate beaker. 

2.5.4 Jar Testing 
Except for raw water and ATW received from Plant D, in general, jar testing was conducted with 
3 jars as given below: 

• Jar 1 - no coagulant or polymer added (Control). 
• Jar 2 - coagulant and polymer doses determined in Step 2. 
• Jar 3 - replicate of Jar 2. 



 

Public Health Benefits and Challenges for Blending of Advanced Treated Water with  
Raw Water Upstream of a Surface Water Treatment Plant in DPR 13 

For the water samples received from Plant D, as discussed above, jar testing focused on the 
evaluation of the effects of pre-ozonation and blending ratio. Therefore, three sets of jar tests 
were conducted with 5 jars and 0.25, 0.5, or 0.75 mg/L ozone as discussed below. 

2.5.5 Additional Testing 
With raw water and ATW from Plants D and E, additional tests were conducted as briefly 
described below. 

2.5.5.1 Effects of Ozone on Coagulation, Flocculation, and Filtration 
With raw water and ATW received from Plant D, which practices pre-ozonation, the effects of 
ozone dose on coagulation, flocculation, and filtration were evaluated through jar testing and 
filterability testing. Three sets of jar tests were conducted with 0%, 10%, 20%, 30%, and 40% 
ATW blending ratios and 0.25, 0.5, and 0.75 mg/L O3 dose. Coagulant (FeCl3) and cationic 
polymer (Clarifloc C-318) were kept the same (i.e., 1.5 mg/L FeCl3 and 1.7 mg/L Clarifloc C-318) 
in all jars. 

A bench-scale ozone generator was used to generate O3 gas and bubble into deionized (DI) 
water in a 3-neck glass reactor. The reactor was immersed into an ice bath to maintain a 
temperature around 0 °C. Ozone concentration in the ozone stock solution was verified 
immediately before spiking the water samples in 2-L jars from the jar testing equipment using 
the HACH ampule method (<1.5 parts per million [ppm] ozone). The ozone stock solution was 
diluted 50 times for the concentration verification. A glass pipette was used to dose the ozone 
stock solution into water samples in 2-L jars from the jar testing equipment, targeting the final 
concentration of 0.25, 0.5, or 0.75 mg/L O3. 

2.5.5.2 Filterability Testing 
Filterability testing was conducted with raw water and ATW samples received from Plants D 
and E. Immediately after the completion of the flocculation stage during jar testing, 200 mL 
coagulated water samples were collected from the sampling port in the 2-L jars and vacuum 
filtered through Whatman 40 filter paper. Filter index was calculated for each coagulated and 
flocculated water by comparing the time required for filtering 200 mL coagulated and 
flocculated water sample with that for DI water under 4-inch of mercury (Hg) vacuum pressure. 
Turbidity and pH were monitored in the filtrate. 

2.6 Pilot-Scale Testing 
Pilot tests were conducted at Plants A, C, and D to evaluate the effects of ATW blending on 
SWTP performance under continuous flow conditions. Tests were conducted with the raw 
water or ATW blended water under site-specific coagulant and polymer feeding conditions. 
Except at Plant D, MS2 bacteriophage (spherical in shape, 24-26 nanometers (nm) in size [Wick 
and McCubbin 1999]) and PMMoV (rod-shaped; ~312 nm in length [Kitajima et al. 2018]) 
challenge tests were conducted to determine pathogen log removal across the systems. Particle 
counts were determined in the floc/sed influent and biofilter effluent samples collected during 
the MS2/PMMoV challenge tests. Disinfectant requirement and DBP formation potential (FP) 
under Uniform Formation Conditions (UFC) were evaluated in the biofilter effluent samples 
collected under each blend testing conditions.  



 

14 The Water Research Foundation 

Details of the pilot facilities and tests performed at the three pilot sites are separately described 
below. 

2.6.1 Pilot Testing Schedule and Blending Scenarios 
Table 2-6 presents pilot testing periods and blending scenarios evaluated during the pilot 
testing at Plant A, Plant C, and Plant D. 

Table 2-6. Pilot Testing Periods and Blending Scenarios Evaluated during the Pilot Testing. 
Plant Type of AWPF Treatment Train Pilot Testing Period Blending Scenarios Evaluated 

Plant A RBAT Dec 6, 2021 - Feb 18, 2022 0%, 10%, 20%, 50% 
Plant C CBAT Mar 22, 2022 – Aug 19, 2022 0%, 10%, 20%, 50% 
Plant D RBAT Aug 23, 2021 - Sept 28, 2021 0%, 20%, 50% 

2.6.2 Pilot Facility Description 
At Plants A and D, modular pilot skids were used for the pilot testing, the plant’s existing pilot-
scale facility was used at Plant C. At Plants A and C, the pilot-scale systems simulated a 
conventional water treatment plant and consisted of coagulation, flocculation, sedimentation, 
and filtration unit processes. At Plant D, the pilot-scale system simulated a direct filtration plant 
with pre-ozonation. While the same flocculation/sedimentation (floc/sed) and filtration skids, 
manufactured by Intuitech and owned by Carollo, were used in series at Plants A and D during 
the pilot testing, the sedimentation stage was bypassed at Plant D to simulate a direct filtration 
facility. An ozone skid was placed upstream of the floc/sed skid at Plant D. Details of the pilot 
facilities and operating conditions are provided below. 

2.6.2.1 Pilot-Scale Testing at Plant A 
The pilot-scale system simulated a conventional filtration plant with a treatment train 
consisting of coagulation, flocculation, sedimentation, and filtration and consisted of a floc/sed 
skid and a filtration skid in series (Figure 2-3). Efforts were made to match the pilot system’s 
operating conditions with Plant A’s full-scale SWTP operating conditions to the extent possible 
(Table 2-7). 

 
Figure 2-3. Pilot Testing System Process Flow Diagram – Plant A. 



 

Public Health Benefits and Challenges for Blending of Advanced Treated Water with  
Raw Water Upstream of a Surface Water Treatment Plant in DPR 15 

The filter column was packed with 42 inches of anthracite (collected from Plant A) over 
10 inches of sand (with same specifications as in Plant A). Before loading into the column, the 
anthracite media was acclimated to the raw water for approximately 2 weeks by placing the 
media in a container under a continuous flow of raw water from Plant A. 

ATW was hauled from the AWPF to the pilot testing site in a 3,700-gallon water truck 
approximately two times per week and transferred to a 4,500-gallon ATW storage tank. 
Depending on the ATW blend to be prepared, a transfer pump was used to feed the required 
ATW volume from the ATW storage tank through a flowmeter into the 4,500-gallon mixing 
tank. Then, the required raw water volume was fed into the mixing tank with a transfer pump 
through a flow meter. The blended water was continuously mixed with a recirculation pump. 

The floc/sed pilot skid was oversized for this application and did not allow operating the 
entire system continuously. Therefore, the floc/sed skid was operated only for approximately 
2–3 hours per day at a flow rate of 9–10 gallons per minute (gpm). The filtration skid was 
operated 24/7 with a flow rate of 0.7 gpm. A 4,500-gallon settled water storage tank was used 
in between the floc/sed skid and filtration skid to allow for continuous filter skid operation. 

Table 2-7. Pilot-scale Operating Conditions at Plant A, Plant C, and Plant D. 
Parameter Unit Plant A Plant C Plant D 

Ozone Contactor 
 Average Flow gpm 

N/A N/A 

2.9 
 HRT min 20 
 O3 dose mg/L 0.3 to 0.7 
 O3 contact time min 3 
Coagulation/Flocculation/Sedimentation 
 Flow gpm 10(1) 5–10 2.4(2) 
 Coagulant dose mg/L 35 mg/L alum 15-40 mg/L FeCl3 0.9–1.5 mg/L FeCl3 

 Cationic polymer dose mg/L 0.35 mg/L  
Clarifloc C-308P 

0.5-3.0 mg/L  
Clarifloc C-308 

0.9–1.7 mg/L  
Clarifloc C-318 

 Non-ionic polymer dose mg/L 0.25 mg/L  
Clarifloc N-120P N/A N/A 

Rapid Mix 
 Velocity gradient (G) s-1 550 1,000 550 
 Mixing time s 30 25 30 
Flocculation 
 Stage 1 - G s-1 60 80 N/A 
 Stage 1 - HRT min 6.2 6.2 N/A 
 Stage 2 - G s-1 40 50 65 
 Stage 2 - HRT min 6.2 6.2 21.4 
 Stage 3 - G s-1 22 25 45 
 Stage 3 - HRT min 6.2 6.2 21.4 
Sedimentation 
 Plate Settler Loading Rate gpm/ft2 0.14 0.14 N/A 
Filtration 
 Average flow/filter gpm 0.7 1.0 2.0(3) 
 Bed depth (anthracite/sand) inch 42/10 72/12 62 
 Average filter loading rate gpm/ft2 3.6 9.9 10.2 
 Average EBCT min 7.3 4.5 1.1 
 Average UFRV gal/ft2 5133 >10,000 12,000 



 

16 The Water Research Foundation 

Parameter Unit Plant A Plant C Plant D 
Notes: 
1. The floc/sed skid was operated approximately 2-3 hours/day at 10 gpm, generating enough settled water 

for continuous filtration skid operation. 
2. The flow through the rapid mix was 2.4 gpm with an overflow of 0.5 gpm upstream of the rapid mix. 
3. The flow through the filter media was 2 gpm with an overflow of 0.4 gpm upstream of the column. 
Abbreviations: EBCT - empty bed contact time; gpm/ft2 - gallons per minute per square foot; HRT - hydraulic 
retention time; min - minutes; s-1 – per second; UFRV - unit filter run volume. 

In conjunction with a booster pump, the pump on the floc/sed skid was used to feed water 
from the Mixing Tank into the floc/sed skid. Alum, cationic polymer (Clarifloc C-308P), and 
non-ionic polymer (Clarifloc N120P) were injected into the rapid mix on the floc/sed skid. The 
coagulated/flocculated water was directed into the sedimentation basin within the floc/sed 
skid. The settled water was then directed into a 4,500-gallon Settled Water Storage Tank, from 
which the pump on the filtration skid fed the water to the filter. The filtered water was 
discharged to a nearby drain. 

2.6.2.2 Plant-Scale Testing at Plant C 
The pilot-scale system simulated a conventional filtration plant with a treatment train 
consisting of coagulation, flocculation, sedimentation, and filtration. The permanently installed 
pilot system at this facility includes a floc/sed skid and a filtration skid in series (Figure 2-4). The 
flow rates used for this testing were selected to match the operating conditions of the full-scale 
system to the extent possible (Table 2-6). 

The pilot filter column has 72-inch GAC over 12-inch sand (matching Plant C full scale filter 
media configuration). The media is fully biologically acclimated as the system has been in 
operation for more than a year. ATW was pumped from the combined full-scale GAC contactor 
effluent piping to the pilot skid, co-located in the same building. Manual valves and rotameters 
were used to adjust the ATW blend feeding the floc/sed skid. Both the floc/sed pilot skid and 
filtration skids were operated continuously with flow rates in the range of 5-10 gpm through 
floc/sed and approximately 1 gpm through the filter column. 

 
Figure 2-4. Pilot Testing System Process Flow Diagram – Plant C. 



 

Public Health Benefits and Challenges for Blending of Advanced Treated Water with  
Raw Water Upstream of a Surface Water Treatment Plant in DPR 17 

2.6.2.3 Pilot-Scale Testing at Plant D 
The pilot-scale system simulated a direct filtration plant with a treatment train consisting of 
pre-ozonation, coagulation, flocculation, and filtration. The pilot skids (i.e., ozone skid, floc/sed 
skid, and filtration skid) were connected in series (Figure 2-5). The sedimentation stage of the 
floc/sed skid was bypassed and the flocculation chambers were modified to simulate full-scale 
operation to the extent possible (Table 2-5). The filter column was packed with anthracite 
collected from the plant. 

 
Figure 2-5. Pilot Testing System Process Flow Diagram – Plant D. 

2.6.3 Water Quality Characterization 
Raw water and ATW water samples were collected and characterized separately by measuring 
pH, alkalinity, hardness, conductivity, turbidity, TOC, DOC, and UV254. While pH, turbidity, and 
hardness were monitored on site, samples for other parameters were shipped overnight on ice 
to Eurofins Analytical for analysis. 

2.6.4 Pathogen Log Removal Evaluation 
At Plants A and C, pathogen removal challenge tests were conducted. MS2 and PMMoV were 
injected into the floc/sed influent from a chemical feed tank using a peristaltic pump. The MS2 
stock (1011 pfu/mL) was obtained from GAP Environmental Services Ltd. The MS2 feed stock 
was prepared by diluting the purchased stock in raw water, targeting 106 pfu/mL in the floc/sed 
influent. PMMoV feed stock was prepared by diluting a commercial pepper sauce brand in raw 
water in the same tank with the MS2, targeting a feed concentration of 106 gene copies (gc)/L. 
The amount of pepper sauce to be added was determined before the spiking test through batch 
tests (discussed in Chapter 6), which indicated that adding 0.1 mL of pepper sauce in 1 L water 
would result in approximately 103 gc/mL PMMoV without significantly affecting pH and TOC 
concentration in the water.  

The MS2 and PMMoV concentrations in the floc/sed influent and filter effluent were converted 
to log10 concentrations. Pathogen log removal was calculated by subtracting filter effluent 
log10 concentrations from floc/sed influent log10 concentrations. 

2.6.5 Particle Removal 
Particles present in the floc/sed influent, and filter effluent samples collected during the MS2 
and PMMoV challenge testing at Plant A were quantified using a particle size analyzer with 
AccuSizer 780 syringe injection sampler (Particle Sizing Systems of Santa Barbara, California). 
Modified Standard Method 2560C was used, quantifying particles larger than 1 µm. Particle 



 

18 The Water Research Foundation 

counts were reported with size bins of 1–2 µm, 2–5 µm, and >5 µm. Given that the typical size 
of virus is in the nm range, whereas Giardia cysts (5–8 µm; [Adam 1991]) and Cryptosporidium 
oocysts (typically 3–6 µm [Carey et al. 2004]) sizes are in µm range (Adam, 1991; Medema et al. 
1998), the particle size bin of 1-2 µm and >5 µm were of particular interest. 

2.6.6 Disinfectant Demand and DBP Formation Potential Testing 
Glassware used for the testing was soaked in 500 mg/L free chlorine for 24 hours and washed 
with deionized water. New amber bottles were used for sample incubation to avoid any cross 
contamination. 

With each blend tested, filter effluent samples were collected in 1-gallon jars and shipped on 
ice overnight to Carollo’s Water ARC® in Boise, Idaho. Disinfection demand was tested on the 
day of the sample receipt. In a 250-mL beaker, 200 mL biofilter effluent sample was taken and 
pH was adjusted to 8.0 ± 0.2 standard units (SU) using a borate buffer. 50 mL of the pH adjusted 
biofilter effluent was transferred to three 250-mL amber bottles. Sodium hypochlorite was used 
to add three different chlorine doses to the three bottles and preliminary testing was done by 
monitoring residual chlorine at different time points for a 25-minute period. The free chlorine 
dose that resulted closer to 1 mg/L free Cl2 after 25 minutes was selected for a 24-hour 
incubation testing. 

Fifty mL of pH adjusted biofilter effluent was transferred into another set of three 250 mL 
amber bottles. The chlorine dose determined during the pre-testing was added to all three 
bottles and incubated in the dark at room temperature (21.6 ± 0.5 °C) for 24 hours. Residual 
chlorine was monitored in the samples after 24 hours of incubation. Residual chlorine was 
determined after 24 hours and if free chlorine was 1 ± 0.4 mg/L, the dose was used for the DBP 
FP testing. 

DBP FP was evaluated under UFC as previously described (Summers et al. 2020). Briefly, 
approximately 1 L filter effluent sample (stored at 4 °C) was transferred to a 2-L beaker and 
allowed to adjust to room temperature. The pH was adjusted to 8.0 ± 0.2 SU. The chlorine dose 
determined during the disinfection demand testing was dosed to the water and the chlorinated 
water was transferred to three 250-mL amber bottles (headspace free). The bottles were 
incubated in dark at room temperature (21.6 ± 0.5 °C) for 24 hours. After the incubation, grab 
[...]
In California, the regulations for IPR via groundwater augmentation requires a minimum of 
12-log and 10-log, removal of viruses and protozoa (Giardia and Cryptosporidium), respectively 
(CDPH 2014), calculated from raw wastewater to finished drinking water. The maximum 
densities of culturable enteric viruses, Giardia lamblia, and Cryptosporidium spp. in raw sewage 
were used to derive these LRVs (Soller et al. 2018). The 12/10/10 approach applies a generous 
safety factor to provide a safeguard against potential outbreak conditions (Trussell et al. 2013). 
When awarding LRV credits, California regulators rely heavily on results of challenge tests and 
treatment datasets for each treatment process. Some portion of those LRVs can be achieved 
during wastewater treatment, and California’s regulations provide LRV credits for primary and 
secondary wastewater treatment processes (Water Replenishment District, 2013). 
Demonstrated removals of virus via application of sub-residual ozone doses and UV validations 
as per the NWRI standard for reclaimed water projects are sufficient to receive LRV credits.  

In March 2021, the CA SWRCB released a DPR addendum for public comment with 20/14/15-
log reduction requirements through the treatment train, which must contain ozone/BAC 
upstream of RO and UV-AOP (CA SWRCB 2021). The treatment train must consist of at least 
four treatment processes specific for each pathogen category and the LRV must be validated 
through a study. An O3:TOC ratio greater than 1 must be applied and the ozone/BAC process 
must provide at least 1-log reduction of formaldehyde using the minimal EBCT of 15 minutes. If 
TOC in the RO permeate exceeds 0.15 mg/L continuously for more than five days, which will 



 

Public Health Benefits and Challenges for Blending of Advanced Treated Water with  
Raw Water Upstream of a Surface Water Treatment Plant in DPR 23 

require investigation of membrane integrity through conductivity profiling to identify the 
underperforming RO vessel or RO element. If the RO permeate TOC exceeds 0.1 mg/L 
continuously for more than 24 hours, a 5-day total trihalomethane FP must be assessed. The 
finished water TOC must be monitored at least every five minutes and must not exceed 0.5 
mg/L. DBP formation must be assessed through chemical characterization and assessment of 
DBP precursors and treatment byproducts. Provisions should be included for optimizing process 
operation to minimize potential public health impacts of treatment byproducts. Additional 
requirements include sewer shed surveillance to provide early warning of a potential 
occurrence of contaminants that could affect the DPR treatment performance. 

In contrast, the approach established by the TCEQ recognizes treated wastewater as the 
starting point and no LRV credits are given to the upstream wastewater treatment processes. 
LRV targets (and other treatment requirements) are established case-by-case on the basis of a 
comprehensive source water characterization study. The approach for pathogens is modeled in 
concept after the Cryptosporidium binning process under LT2ESWTR. The pathogen log removal 
requirements for the Big Spring and Wichita Falls DPR projects demonstrate these differences 
in LRV requirements based on the source water characterization (Steinle-Darling, 2016). 

Consistent with its approach to regulation of DPR in close alignment with existing federal 
drinking water regulations and guidance, the TCEQ also approves LRV credit on the basis of 
federal drinking water guidance, which has limited the credit available for advanced treatment 
processes in that state. For example: 

1. This approach requires strict adherence to contact time (CT) requirements (e.g., for ozone 
LRV credit), which does not allow any credit for the substantial virus inactivation achieved at 
sub-residual doses. 

2. The approach also limited LRV credit given to date for UV by requiring strict adherence to 
the USEPA’s UV Disinfection Guidance Manual (USEPA 2006a). Until the recent release of 
updated EPA guidance (USEPA 2020) for UV validation, this means projects were 
constrained to 4-log virus credit (and 3-log credit for Cryptosporidium and Giardia), even 
for UV-AOP systems with UV doses significantly in excess of the amount needed to surpass 
6-log inactivation for all three pathogen groups. 

3. Finally, in order to receive LRV credit, membrane-based processes must be able to meet all 
criteria in USEPA’s Membrane Filtration Guidance Manual (USEPA 2005). This guidance was 
not written with high-pressure membranes RO and nanofiltration in mind. This means the 
approaches therein cannot easily be performed for RO membranes and therefore the TCEQ 
has to date not currently granted any LRVs for RO membranes. 

Thus, both California and Texas apply significant levels of conservatism in their approaches to 
potable reuse. 

3.4 Baseline Treatment Performance 
3.4.1 Surface Water Treatment Plant Processes and Performance 
SWTPs typically include coagulation, flocculation, sedimentation, filtration, and disinfection. 
Generally, a wide variety of particulate impurities, including organic matter, clay particles, 
metals and metalloids, and microbes (i.e., virus, bacteria, protozoa, and algae), are present in 



 

24 The Water Research Foundation 

natural waters. The coagulation process entails the addition of a chemical (e.g., metal salt) to 
neutralize the surface charge of colloidal particles (<1 µm with high surface to volume ratio), 
resulting in micro floc formation. In combination with the flocculation and sedimentation 
processes, filtration provides an important final barrier for particles and microorganisms. 
Depending on the granular media used, filters may also remove contaminants that can be 
removed through adsorption (e.g., NOM, color, and some CECs removal with biofiltration 
and/or GAC). 

3.4.1.1 Coagulation 
Coagulation chemistry and particle removal through the clarification process is not only 
important for reducing the solids loading on the filters, but also fundamental in reducing TOC. 
As a surrogate for DBP precursors, TOC removal is an important requirement of the USEPA’s 
D/DBPR. Based on the source water TOC and alkalinity, a minimum percent removal for TOC is 
required for the SWTP (Table 3-2). And, in SWTPs that do not have biological filtration, 
flocculation and clarification is the only process capable of TOC removal. 

Table 3-2. Required TOC Removal Through Enhanced Coagulation at Conventional Treatment Plant. 
Source: USEPA 1999. 

Source Water TOC  
(mg/L) 

Source Water Alkalinity (mg/L as CaCO₃) 
0 - 60 >60 - 120 >120 

>2.0 to 4.0 35.0% 25.0% 15.0% 
>4.0 to 8.0 45.0% 35.0% 25.0% 

>8.0 50.0% 40.0% 30.0% 

Enhanced coagulation refers to optimized coagulation at lower pH, targeting NOM removal 
rather than turbidity, primarily for compliance with the D/DBPR. NOM can also impart color and 
taste and odor (T&O) to the treated water and, if not removed, can support biological 
regrowth, corrosion, and DBP formation. However, previous studies have shown limited CEC 
removal even with enhanced coagulation (Saxena et al. 2018). NOM removal efficiency through 
enhanced coagulation is affected by many factors, including NOM characteristics, coagulant 
type and dose, mixing conditions, pH, alkalinity, ionic strength, and temperature. Excess 
coagulant can reduce NOM removal due to charge reversal and increase residual coagulant 
(i.e., metal) concentration in settled water (Saxena et al. 2018). Specific UV absorbance (SUVA), 
calculated by dividing UV absorption at 254 nanometer (nm) wavelength (i.e., UV254) by DOC 
concentration, is an effective parameter to determine NOM characteristics and its potential 
effect on coagulant dose requirements. Source waters with SUVA greater than 4 L/mg-m are 
amenable to NOM removal with enhanced coagulation, whereas poorer NOM removal has 
been observed in water with SUVA <2 L/mg-m. To this end, the USEPA grants an alternative 
compliance for conventional SWTPs with SUVA less than 2 L/mg-m. While the enhanced 
coagulation process does not change the pathogen LRV associated with the conventional SWTP 
treatment process, the reduction of TOC can improve the performance of downstream ozone, 
filtration, and chlorine disinfection by reducing oxidant demand and potentially turbidity 
loading. 



 

Public Health Benefits and Challenges for Blending of Advanced Treated Water with  
Raw Water Upstream of a Surface Water Treatment Plant in DPR 25 

3.4.1.2 Filtration 
Filtration is applied to remove particulate material from the filter influent. The major difference 
between conventional treatment and direct filtration is that conventional filtration focuses on 
generating settleable flocs, whereas direct filtration relies on the formation of filtrable flocs. 
Similar to conventional treatment, the type and dose of coagulant (with or without coagulant 
aid) and charge neutralization target are key factors for stable and effective direct filtration 
performance. 

Direct filtration is employed for treating high quality surface water sources with relatively lower 
turbidity and TOC, and therefore is not compatible with enhanced coagulation. To maintain low 
solids loading on the downstream filters, low coagulant doses are applied in direct filtration. 
Direct filtration plants do not include sedimentation (Culp 1977) and rely on deep bed filters to 
retain small flocs formed in the upstream coagulation and flocculation process within the filter 
bed. Particle removal mechanisms in direct filtration include (1) particle transport - gravity 
settling, interception, diffusion, and rotation, and (2) attachment to the media and on particles 
previously attached (McCormick and King 1982). Over time, particles shear off the media 
surfaces and fill the pore spaces. With continued operation, flocs migrate deeper into the bed 
as the upper pores cannot retain any more flocs. Eventually headloss or turbidity breakthrough 
occurs, requiring backwashing the bed. 

Balancing excess head loss is a major challenge in direct filtration and the backwash water 
requirement can be considerably more compared to a conventional filtration (McCormick and 
King 1982). Early turbidity breakthrough, especially when aluminum-based coagulants are used, 
is another challenge often faced in direct filtration (Eikebrokk 1999; McCormick and King 1982). 
Additionally, if source water quality fluctuates seasonally or degrades over time, the direct 
filtration process may struggle to maintain acceptable filter run times. To address filter 
performance issues, a filter aid polymer is typically used in direct filtration (Hutchison 1976; 
McCormick and King 1982), especially when filter loading rate is greater than 4 gpm/ft2 
(Bellamy et al. 1993). The benefits of using filter aid polymer include reduction in coagulant 
dose, improved treated water quality, sludge volume reduction, improved sludge dewatering, 
and reduced issues associated with pH and alkalinity. Colloidal re-stabilization can also be 
experienced when using cationic polymer in direct filtration due to the relatively clean source 
water with low particle concentrations. Hutchison (1976) successfully avoided turbidity 
breakthrough in a pilot-scale direct filtration study with raw water turbidity as high as 
175 nephelometric turbidity unit (NTU) with the use of non-ionic filter aid polymers. Polymer 
feeding was essential for addressing raw water turbidity spikes. Polymer dose optimization was 
critical as too little polymer  delayed turbidity breakthrough, whereas filter blinding was 
observed when excess doses were used (Hutchison 1976). 

Since sedimentation is not included in the process, direct filtration SWTPs are limited in their 
capacity to remove organics. To enhance TOC removal in direct filtration, biofiltration can be 
included, which also helps remove CEC, when ozone treatment is implemented upstream of the 
biofilter. 



 

26 The Water Research Foundation 

Direct filtration also receives less virus and Giardia removal credit compared to conventional 
treatment. According to the SWTR, direct filtration received 1-log virus and 2-log Giardia credit 
(compared to 2-log and 2.5-log, respectively). The log removal credits for Cryptosporidium are 
the same for conventional treatment and direct filtration, assuming that any source water that 
is of high enough quality for direct filtration would also be considered Bin 1 according to the 
LT2ESWTR. 

Membrane process is a size exclusion/straining filtration process, which is different than the 
treatment mechanisms associated with media filtration. Membrane processes can be classified 
into various categories depending on membrane materials, pore size, driving force, 
contaminant separation mechanism, etc. In general, MF and UF are typically employed low 
pressure (<2 bar) membranes for contaminant removal in membrane filtration plant. The pore 
size of MF and UF membranes typically range from 0.1–1 µm and 0.01–0.1 µm, respectively 
(Warsinger et al. 2018). While MF membranes remove suspended and colloidal particles, 
protozoa, and bacteria, UF membranes can also remove viruses. In drinking water plants, 
membrane processes have been employed with or without upstream 
coagulation/flocculation/sedimentation processes, depending on the site-specific raw water 
characteristics. 

Daily, semi-weekly, or weekly pressure decay tests are conducted on membrane system to 
measure the membrane integrity, as stipulated by the Membrane Filtration Guidance 
Manual (MFGM). Membranes are excellent barriers for protozoa and provide a very consistent 
filtrate water quality with low turbidity and receive 3-log to 4-log credit for protozoa removal. 
Since viruses are in the 0.01 to 0.1 range, UF can receive virus removal credit for SWTPs, 
however 4-log virus and 0.5-log Giardia is required by chemical disinfection and therefore virus 
credit is generally not pursued for SWTPs using membrane filtration. 

Membranes do not remove organics (bulk or trace) unless coagulation is provided and can foul 
when organics (including polymer) are present in the feed water. The control of organics is 
essential for DBP control as well as membrane performance. There are examples of surface 
water treatment facilities with sedimentation followed by membrane filtration. If coagulant 
aids are used, they must be selected carefully to prevent membrane fouling. 

3.4.1.3 Turbidity and Pathogen Removal 
Monitoring coagulation, flocculation, and sedimentation performance allows effectively 
optimizing and controlling particle removal in filtration. Particle removal is primarily affected by 
coagulation chemistry. McTigue et al. (1998) conducted a national study on particle removal 
across drinking water treatment facility. The study surveyed 100 SWTPs and analyzed American 
Water Works Service Company’s (AWWSC) two databases. Effective particle removal was 
observed with a median particle log removal of 2.8 (McTigue et al. 1998). Additionally, the 
survey showed that 90% of particle spikes occurred during the ripening period, whereas 
occasional spikes were also observed during the middle and end of the filter runs, mostly due to 
operational and hydraulic events, which could be controlled and minimized (McTigue et al. 
1998). Approaches for controlling passage of particles and pathogens into the finished water 
during ripening include (1) using a filter-to-waste cycle, (2) polymer filter aids, (3) addition of 



 

Public Health Benefits and Challenges for Blending of Advanced Treated Water with  
Raw Water Upstream of a Surface Water Treatment Plant in DPR 27 

coagulants or filter aids to the backwash water near the end of the backwash cycle, and (4) 
optimized backwash practices. 

Cysts release can be observed during a particle spike (McTigue et al. 1998). While median 
turbidity in filtered water remained less than 0.2 NTU, particle count and turbidity were not 
always correlated. 

Cryptosporidium and Giardia were found in 15% and 14% of the filtered water samples, 
respectively. In general, increasing particle count was associated with increasing pathogen 
count and the correlation coefficients between particles and Cryptosporidium and Giardia was 
0.67 and 0.68 in the AWWSC datasets, respectively. The survey results suggested a median log 
pathogen reduction of 1.7. Based on the results, the authors concluded that particles could be a 
potential indicator of water treatment plant performance and pathogen removal (McTigue et 
al. 1998). Other studies have also shown the effectiveness of particle count as an indicator for 
pathogen removal (Nieminski and Ongerth, 1995). Turbidity may not be a reliable indicator for 
pathogen log reduction across a treatment plant, especially with low-turbidity source water, 
primarily due to the limited LRV that can be measured with turbidity (Nieminski and Ongerth, 
1995; Ongerth, 1990). 

Nieminski and Ongerth (1995) evaluated pathogen removal by conventional and direct 
filtration. Heat inactivated Cryptosporidium parvum oocysts and formalin inactivated Giardia 
lamblia cysts were spiked to the filter influent. Alum and cationic polymer were used for 
coagulation. Raw water characteristics and turbidity removal performance affected cyst 
removal. While particle removal was well correlated with cyst removal, no relation was 
observed between turbidity removal and cyst removal or between cysts and HPCs. Giardia and 
Cryptosporidium removal ranged from 3.3-log to 3.4-log and 2.97-log to 2.98-log, respectively. 

While McTigue et al. (1998) reported higher particle counts and pathogens in the filtered water 
compared to conventional filtration based on a national survey, Nieminski and Ongerth (1995) 
observed comparable pathogen and particle log removal in both conventional and direct 
filtration. 

3.4.1.4 TOC Removal 
Zhang et al. (2015) reviewed NOM removal in different drinking water treatment unit 
processes, including coagulation, adsorption, oxidation, membrane filtration, and biological 
treatment. They reported 10 - 50% NOM removal in conventional treatment plants, while 
26% - 80% NOM removal can be observed at plants practicing enhanced coagulation. 
Controlling pH is key for effective NOM removal. In general, Iron (Fe[III]) and Aluminum (Al[III]) 
salts are used as coagulants in drinking water treatment. The best pH range for Fe(III) and Al(III) 
metal salts range from 5-8 and 5-7 SU, respectively. Cationic polymers precipitate at pH less 
than 7, while precipitation of anionic polymers occurs at pH >7 SU. In general, coagulation pH in 
colder temperatures (winter) should be higher than for warm water in the summer (Bellamy et 
al. 1993). When ozone is applied upstream of coagulation, the ozone and coagulant doses 
should be carefully optimized. While lower ozone dose enhances coagulation, higher ozone 
dose can disrupt the coagulation process due to the generation of hydrophilic NOM fractions, 
which are difficult to coagulate. 



 

28 The Water Research Foundation 

MF membranes can provide >99% removal of fine suspended particles and 3-6-log reduction of 
protozoa cysts and coliform bacteria (Warsinger et al. 2018). Intact UF membranes provide 
near-complete removal of suspended solids, protozoan cysts, coliform bacteria, and can 
provide up to 7-log reduction of viruses (Warsinger et al. 2018). In general, MF and UF 
membranes are not effective in removing dissolved organic constituents (Warsinger et al. 2018) 
unless coagulation is provided upstream to bind organics to particles that are then removed by 
the membranes. 

3.4.2 Advanced Water Purification Facility Treatment Performance 
A typical RBAT process includes MF or UF, RO, and UV-AOP, whereas ozone, BAC, and UV (or 
UV-AOP) are generally included in a typical CBAT process train. Recent studies have 
demonstrated that GAC contactor downstream of ozone/BAC must be considered as an integral 
part of a CBAT treatment train for ensuring effective removal of TOC and DBP FP (Barazesh et 
al. 2019; Summers et al. 2020). Previous studies (for example Salveson et al. [2018] and Trussell 
et al. [2016]) often compared performance of a CBAT treatment train without a GAC with an 
RBAT treatment train, requiring careful interpretation of the results. 

Both RBAT (Hooper et al. 2020; Rodriguez et al. 2009; Tackaert et al. 2019) and CBAT (Gerrity et 
al. 2014; Noibi et al. 2020; Tackaert et al. 2019; van Rensburg 2016) trains have been 
demonstrated to effectively remove contaminants and protect public health. Recent studies 
have demonstrated that CBAT can be an economical, sustainable, and low-energy alternative to 
RBAT without compromising treatment performance (Gerrity et al. 2014; Lee et al. 2012; Noibi 
et al. 2020; Trussell et al. 2016). Particularly, RBAT schemes are less practical for inland 
locations due to challenges associated with waste (i.e., RO concentrate) management and 
disposal. Recent studies have also demonstrated that implementing ozone/BAC upstream of an 
RBAT system can further enhance contaminant removal and ensure additional protection 
against health risks (Tackaert et al. 2019). 

As discussed above, both RBAT and CBAT schemes include multiple barriers to ensure public 
safety. Each of the unit processes included in advanced treatment processes has one or more 
treatment objectives. For potable reuse, control of organic matter in the treated effluent is 
critical due to either potential toxicity of the mixture of residual CECs, DBP formation potential 
after chemical disinfection, or biological regrowth in the distribution system. The following 
paragraphs discuss treatment performance of the typical unit processes included in advanced 
water treatment plants. 

3.4.2.1 Low Pressure Membranes 
MF and UF unit processes effectively remove particles, turbidity, and pathogens (Burris 2019; 
Pecson et al.2017). Thus, MF or UF is used as a pretreatment process for RO (Pearce 2008). A 
study of the nation’s first operating DPR facility in Big Spring, Texas, found no protozoa after MF 
despite substantial concentrations present in the feed to the facility (Steinle-Darling et al. 
2016). Similarly, during the demonstration of the 1 million gallons per day (mgd) Advanced 
Water Purification Demonstration study at the North City Water Reclamation Plant (North City), 
the City of San Diego achieved protozoa and bacteria removal to below detection (Steirer et al. 
2013). While MF provided more than 99% virus removal, greater removal was observed with 



 

Public Health Benefits and Challenges for Blending of Advanced Treated Water with  
Raw Water Upstream of a Surface Water Treatment Plant in DPR 29 

UF, primarily due to the smaller pore size. In another study that evaluated the removal and 
regrowth of microorganisms across a pilot-scale DPR facility consisting of ozonation, 
chloramination, parallel MF and UF, parallel nanofiltration (NF) and RO, UV-AOP, and GAC, 
Miller et al. (2020) also reported the maximum total and intact microbial cells removal by MF 
(4.18-log total cells; 3.67-log intact cells) and UF (4.97-log total cells; 4.83-log intact cells). In 
general, MF and UF are not effective in removing TOC, but the removal efficiencies can increase 
over time due to pore plugging, pore size reduction, and cake formation (Miller et al. 2020). 

3.4.2.2 Reverse Osmosis 
RO is highly effective for removing a wide variety of dissolved constituents, including bulk 
organic matter, CECs, ions, and other contaminants (Drewes et al. 2005). However, it does 
not completely remove low-molecular weight (<100 Dalton [Da]) organic molecules, such as 
N-nitorosodimethylamine (NDMA) or 1,4-dioxane. To remove these compounds, typically 
UV-AOP is implemented downstream of RO unit process. Typically, TOC removal in the RO 
process can be greater than 98%, resulting in concentrations lower than 0.5 mg/L in the RO 
permeate (Burris 2019; Snyder et al. 2014). It also provides near-complete removal of CECs and 
significant reduction in total dissolved solids (TDS) concentration (Gerrity et al. 2013). TOC and 
electrical conductivity are typically used as surrogates for RO performance (Pecson et al. 2017). 
However, the RO process “over treats” water, resulting in the requirement of product water 
stabilization through the addition of chemicals, such as lime, sodium hydroxide, calcium 
carbonate, or calcium chloride, to prevent downstream pipe corrosion and potential leaching of 
substances from the environment (Gerrity et al. 2013). The re-stabilization of the AWPF product 
water is an important consideration when blending RO-treated ATW with raw water at an 
SWTP; the blended water pH, alkalinity, TOC, and turbidity will impact the operation of the 
coagulation/flocculation processes. 

3.4.2.3 Ultraviolet Treatment 
While UV systems are used for pathogen inactivation, a UV-AOP process degrades low-
molecular weight organic compounds, such as 1-4, dioxane, formaldehyde, acetone, and 
NDMA, that are not removed by the RO process (Tackaert et al. 2019). In combination with 
membrane processes (i.e., MF or UF or RO), UV-AOP processes provide a robust barrier against 
pathogens (Gerrity et al. 2013). While UV photolysis provides NDMA destruction, the UV-AOP 
(e.g., UV in combination with hydrogen peroxide [H2O2] or sodium hypochlorite [NaOCl]) 
provides significant CEC oxidation (Gerrity et al. 2013). During the demonstration testing at 
North City, UV/H2O2-AOP consistently provided 1.2-log and 0.5-log removal of NDMA and 
1,4-dioxane, respectively (Steirer et al. 2013). 

3.4.2.4 Ozone/Biofiltration 
Ozone is a strong oxidant and disinfectant, and can directly oxidize some NOM components 
(e.g., partial oxidation of fulvic acid fraction) or achieve advanced oxidation through the 
generation of reactive hydroxyl (•OH) radicals (Zhang et al. 2015). Ozone reacts with 
recalcitrant NOM and  breaks high-molecular weight organic compounds into lower molecular-
weight fractions, generating readily biodegradable organic fractions with hydroxyl, carbonyl, 
and carboxyl functional groups (Hozalski et al. 1999; Snyder et al. 2014; Urfer et al. 1997; 
Zou 2015). In general, ozone doses typically applied at drinking water treatment facilities are 



 

30 The Water Research Foundation 

insufficient for complete mineralization of organics (Arnold et al. 2018; Hollender et al. 2009). 
When used upstream of a biofilter, ozone promotes better organic compound removal across 
the biofiltration process. Previous studies have demonstrated effective removal of NOM 
(Lauderdale et al. 2014; Zou 2015), DBP precursors (Price 1994; Sun et al.,2018), taste and odor 
compounds (McDowall et al. 2009), inorganic contaminants (e.g., iron and manganese) (Kohl 
and Dixon 2012), and CECs (Lee et al. 2012; Sun et al. 2018) with ozone and biofiltration 
(ozone/BAF). 

Typically, the baseline ozone dose in reuse applications is determined based on a target O3:TOC 
ratio as opposed to maintaining a residual ozone concentration. Nitrite is an ozone scavenger 
which imposes a large demand (O3: nitrogen dioxide [NO2] ratio of 3.4) and if the ATW contains 
nitrite, its concentration must be considered when designing the ozone treatment system. 
While the actual ozone dose applied depends on source water quality and treatment goals, 
O3:TOC ratios as low as 0.5 significantly inactivate microorganisms and provide effective 
destruction of a wide range of CECs (Plumlee et al. 2014; Snyder et al. 2014). Previous studies 
have demonstrated the applicability of ozone/BAF as a major component of the CBAT train for 
potable reuse (Bell et al. 2016; Funk et al. 2018; Gifford et al. 2018; Lee et al. 2012; Snyder et al. 
2014). The application of ozone upstream of MF or UF in an RBAT scheme has also been shown 
to enhance bulk organic transformation and lower membrane fouling (Gerrity et al. 2013; 
Stanford et al. 2011). When used in an RBAT scheme, ozonation also helps improve RO 
concentrate quality due to reduced pathogen and CEC loadings to the RO membrane (Gerrity et 
al. 2013). 

3.4.2.5 Granular Activated Carbon Adsorption 
GAC is effective at adsorbing many organic chemical constituents, including CECs (Ma et al. 
2018). In addition, microbial colonization over time results in the establishment of 
biodegradation as one of the contaminant removal mechanisms. CEC removal through 
adsorption on GAC depends on the contaminant’s affinity for adsorption onto GAC. For 
example, persistent CECs, such as iohexol, meprobamate, sucralose, flame 
retardants, tris(2-carboxyethyl)phosphine (TCEP), tris(1-chloro-2-propyl) phosphate, and 
tris(1,3-dichloro-2-propyl)phosphate (TDCPP) were measured in the GAC effluent of a pilot- and 
demonstration-scale study that evaluated the effectiveness of a treatment train with ozone, 
BAC, and GAC for the removal of 96 CECs (Vaidya et al. 2020). While biodegradation in the 
upstream BAC was ineffective in removing these contaminants with up to 10 minutes EBCT, 
57.6% CEC removal was observed in the GAC contactor with previously exhausted GAC with a 
20 minutes EBCT. Biodegradation in the GAC was likely responsible, at least partly, for the CEC 
removal with the longer EBCT. When fresh GAC media was used with a 15 min EBCT, all CECs 
were removed to below detection until 10,000 bed volumes (BV). After 20,000 BVs, only 70% 
removal was achieved for seven CECs (sucralose, iohexol, acesulfame-K, meprobamate, 
cotinine, primidone, and acetaminophen). 

Thus, with a multiple barrier strategy, both RBAT and CBAT can effectively remove chemical 
contaminants and pathogens, minimizing health risks. For example, in a pilot-scale study that 
evaluated RBAT and CBAT process schemes treating a denitrified tertiary effluent for the 
removal of TOC, CECs, pathogens, and DBP FP, both treatment trains reliably produced ATW 



 

Public Health Benefits and Challenges for Blending of Advanced Treated Water with  
Raw Water Upstream of a Surface Water Treatment Plant in DPR 31 

that met all SDWA regulations, lowering the contaminants to below their respective MCLs 
(Vaidya et al. 2019). The CBAT scheme included flocculation/sedimentation, ozone/BAF, GAC, 
and UV, whereas the RBAT scheme included UF, RO, UV/H2O2-AOP. Both treatment trains 
effectively removed TOC and, with 8 hours of free chlorine contact, trihalomethanes (THM) and 
HAAs were below their respective MCLs in the finished water from both trains. Bromate was 
effectively controlled in the CBAT scheme with the addition of monochloramine. While the 
CBAT treatment train lowered NDMA to less than 10 nanograms per liter (ng/L) with a 
10-minute EBCT in the BAC filter, there was not a barrier for TDS and concentrations often 
exceeded the secondary MCL (598.7 ± 71.1 mg/L [average ± standard deviation]) in the CBAT 
product water. Pathogen LRV was evaluated through MS2 challenge test and assessment of 
PMMoV, a non-pathogenic fecal indictor, present in the source water. The CBAT train 
(chlorination and UV not included) provided greater than 7-log and 6-log reduction of MS2 and 
PMMoV, respectively, which was similar to that achieved with the RBAT train (i.e., > 7.5-log 
removal [UV-AOP not included]). The two trains completely removed viruses upstream of the 
UV and UV-AOP unit processes. 

Similarly, finished water from the RBAT treatment train at the advanced water purification 
demonstration facility at North City Water Reclamation Plant met all drinking water quality 
standards and anticipated reuse regulations (Steirer et al. 2013). Based on the Orange County 
Water District's 2019 Annual Report, the groundwater replenishment system produced 
91.8  mgd (average daily production) purified water with non-detect or below the permit limits 
inorganics (e.g., Al, Cr), VOCs, pesticides, and other synthetic organics (Burris 2019). CECs, such 
as endocrine disrupting compounds and pharmaceuticals were either below detect limits or 
below their threshold levels for causing health risks. The treatment train provided 12.3-log 
reduction of Giardia and Cryptosporidium, and 6-log reduction for viruses. Additional 4- to 5-log 
reduction for viruses were obtained through underground retention. 

Trussell et al. (2016) reported TOC removal in RBAT trains from an influent of 6 mg/L to 
between 0.1 and 0.2 mg/L, whereas it was reduced to only 3 to 4 mg/L in ozone/BAC consisting 
CBAT trains with EBCT in the BAC as high as 20 minutes. The treatments trains did not include 
GAC and the authors recognized that additional TOC could be removed by implementing GAC 
downstream of ozone/BAC. The addition of GAC downstream of ozone/BAC would also help 
remove CECs (Barazesh et al. 2019; Summers et al. 2020; Vaidya et al. 2020) and DBP formation 
potential (Summers et al. 2020). 

In the study that evaluated the efficacy of alternative potable reuse treatment trains, Trussell et 
al. (2016) observed concentrations of CECs well below the limits in secondary effluents and that 
full-scale AWTP may not necessarily be designed for CECs removal. They adopted a margin of 
safety (MOS; calculated as risk-based action level/observed concentration) approach for 
assessing CECs removal in AWTPs. The MOS values ranged from slightly less than 1 for bromate 
in the CBAT treatment train consisting of UF-ozone-BAC-UV to 1,700,000 for sucralose in the 
RBAT treatment train consisting of MF-RO-UV/H2O2-Cl2. While all the treatment trains had 
acceptable MOSs for the CECs evaluated, perfluorooctanoic acid (PFOA) had an MOS of 33, 
which would have been even lower if evaluated under newer guidelines for PFOA than the 
70 ng/L Health Advisory Level used at the time of the study. For polishing with respect to 



 

32 The Water Research Foundation 

recalcitrant CECs, such as PFAS, RBAT treatment trains should thus include an adsorptive GAC 
step in addition to a purely biological BAC component. 

The New Goreangab Water Reclamation Plant (NGWRP) in Windhoek, Namibia distributes 
drinking water with a blend of up to 35% ATW as a direct to distribution DPR system and fully 
complies with all applicable regulations. The final water specification and actual operational 
results from the NGWRP system are summarized in Table 2 of Direct Potable Reuse–A Feasible 
Water Management Option, published in the Journal of Water Reuse and Desalination 
(Lahnsteiner et al. 2018). The pre-ozonation, coagulation, flocculation, and dissolved air 
floatation stages remove the majority of the DOC (40.2%), whereas the dual media filtration, 
ozonation, BAC, GAC, and UF provide additional 10.5, 3.8, 11.6, 15.2, and 0.6% DOC removal, 
respectively, with 81.9% total DOC removal across the plant. 

3.5 Blending ATW with Conventional Water Sources 
3.5.1 Associated Challenges 
The RO membranes central to the RBAT approach are important barriers for pathogens and 
chemicals, however, the near-complete removal of ions, alkalinity, and hardness results in 
corrosive water that requires chemical stabilization. While blending ATW with SWTP’s raw 
water sources may help improve the quality of the surface water, the potential challenges 
associated with blending the two significantly different water sources are not fully understood. 

When blending ATW with raw water supply at an SWTP, there are following concerns: 

• Water Quality Changes: The ATW characteristics can be very different than the SWTP, 
especially when a non-stabilized RBAT treated ATW is used. Non-stabilized ATW from RBAT 
trains typically has very low ionic strength, alkalinity, hardness, TOC, and turbidity. In 
contrast, ATW from CBAT trains  may have similar or higher concentrations of TOC, 
alkalinity, and hardness compared to raw water (Salveson et al. 2018). 

• SWTP Operations: The operability of the SWTP unit processes will be dictated by changes in 